R

@ 08-01

01/02

HYDRAULIC CYLINDER - 396137A2

o

[

@ @ @ Q 08-01 01/02

HYDRAUI#CYLINDER #6137A2 ! 17)
REF FN PART NUMBER YRISN QTY DESCRIPTION
1 1T 396137A2 BTW01/85&02/02 1 CYLINDER ASSY. 4-3/4 in strk, Inc 2-10
2 31-95 Before 01/85 2 FITTING
2 219-8 From 01/85 2 NIPPLE, LUBE Grease, 1/4 tor x 17/32
3 {402475A2} 1 BREATHER
4 402474A1 1 CAP CYLINDER END @
5 402468A1 BSN JJC0189199 1 PISTON ROD/GLAND
5 145221C3 ASN JJC0189200 1 PISTON
6 402471A1 1 SPACER
7 402473A1 1 ROD, PISTON
8 402469A1 1 PISTON ROD/GLAND
9 402476A1 1 PACKAGE, SEALS
10 NSS 1 NOT SERVICED SEPARAT CASE ASSEMBLY
(1) 0820

STANDARD MODELS




05/03

p1

00

SEC. 01

ENGINE 1/2

0.320

™
N
™
o

0.350

0.083




0.105 02 p1 | 04/03

DYNAMIC BALANCER, GEARS & SHAFTS (2830952)

REF FN PART NUMBER QTY DESCRIPTION
1 4892836 1 DOWEL

2 4899027 2 DOWEL

3 2830948 1 SHAFT, IDLE

4 2830905 1 PLATE, THRUST

5 2830934 1 HOUSING

6 2831101 1 HOUSING - ASSY

7 4891209 2 DOWEL

8 2830411 3 SCREW

8 4895323 9 SCREW

LB75.B




04/03

p1

01

0.140

FUEL INJECTION PUMP




1.44.0A 03

p2

12/03

REAR AXLE (POWER-SHUTTLE)

< 0
YN
)

NN —
~T e
/




1.82.6 1B | p1 |11/03

HYDRAULIC SYSTEM PIPING(CENTER PIVOT)

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 1 83962538 2 CONNECTOR, HYD. 1-3/16"-12 ORS x 1-1/16"-12
SAE O-Ring

2 167266 2 O-RING 90 Duro, .924" ID x .116" Thk

3 9991976 2 O-RING 90 Duro, .739" ID x .070" Thk

4 83962539 2 CONNECTOR, HYD.

5 85812176 1 HOSE, FLEXIBLE

6 85812152 1 HOSE, FLEXIBLE

7 85812177 1 HOSE, FLEXIBLE

8 2 85812155 1 HOSE, FLEXIBLE

8 3 85826222 1 HOSE, FLEXIBLE

(1) Includes 2,3
(2) Mechanical Version
(3) Pilot Control Version

LB75.B




339/ 1

04

p1

09/03

TWO-SECTION CONTROL VALVE FOR LOADER




1.88.11 01 | p1 |09/03
ARMS AND JOINTS
REF FN PART NUMBER QTY DESCRIPTION
1 85801011 1 ARM
2 81901809 8 BUSHING
3 85801052 1 RODRH
3 85801063 1 TIE-ROD LH
4 85802993 6 PIN
5 191823 2 WASHER
6 81902463 2 RING
7 83416242 10 NIPPLE, LUBE
8 85801057 4 LINK CONROD
9 85700130 2 WASHER
10 81901896 4 BUSHING
11 85801087 1 SPINDLE
12 11383634 1 SCREW M20X50
12 15988734 1 SCREW M20X80
13 85802992 1 O-RING
14 85801051 2 PIN M8X23

LB75.B




06/03

p1

02

474

BUCKET 6X1 (1 M3) WITH TINE

SWIL=7000 Kg

474/1




700 02 | p1

09/03

4X1 & 6X1 BUCKET HYDRAULIC LINES

REF FN PART NUMBER QTY DESCRIPTION
1 85805258 2 CONNECTOR, HYD.

2 9992298 4 O-RING 90 Duro, .489" ID x .070" Thk
3 1 85803408 2 PLUG

4 1.2 85819572 1 PIPERH

4 3 85805341 1 TUBE, RIGID RH

5 .2 85819571 1 PIPELH

5 3 85805342 1 TUBE, RIGID LH

6 85805340 2 PLATE, COVER

7 4 85805193 AR CLAMP

8 4 85805195 AR PLATE

9 11193979 AR WASHER, LOCK 8X22X1,5

10 16043821 8 SCREW M8X30

11 85805247 6 CLAMP

12 2 85805864 1 TUBE, RIGID LH

12 3 85813053 1 TUBE, RIGID LH

13 2 85805865 1 TUBE, RIGID RH

13 3 85813052 1 TUBE, RIGID RH

14 3 16044021 2 SCREW M8X1,25X40

Includes 2

Only for LB75.B - LB90.B - LB95.B - LB110.B

(1)
(2)
(3) Only for LB115.B
(4)

Q.TY4 FOR LB115.B, Q.TY2 FOR LB75.B - LB90.B - LB95.B - LB110.B

LB75.B




902/ A

02

p1

04/04

TELESCOPIC DIPPER SHORT - HYDRAULIC SYSTEMM




1.92.6 02 | p1 |04/03
DOOR COMPONENTS
REF FN  PARTNUMBER QTY DESCRIPTION
1 85805659 2 HANDLE
2 12640601 2 WASHER
3 13276621 2 SCREW M6
4 85801799 2 GASKET
5 85801800 2 GASKET
6 83961987 4 SPACER
7 85801624 1 GLASS ASSY, CAB RH
8 85802334 MT GASKET
9 85801625 1 GLASS ASSY, CAB LH
10 85802307 2 GASKET
11 85805065 2 GASKET
12 85801801 2 GASKET 24X6X2

LB75.B




1.95.0 02 | p1

10/03

CAB-SAFETY FRAME / BRAKE PEDAL

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 1 85805257 2 MASTER CYLINDER

2 5155381 2 PIN

3 11064176 2 CLIP

4 2 11193874 4 WASHER, LOCK

5 3 14306324 4 SCREW M8X20

6 13423271 4 CLIP, HOSE

7 19053282 1 HOSE, FLEXIBLE 510 mm
8 85801941 2 RING, RUBBER

9 4 82003369 1 TANK

10 10902624 2 SCREW

11 11193274 2 WASHER, LOCK M6X15X1.2
12 85801092 1 BRACKET

13 14560187 1 COLLAR

14 4858607 8 GASKET

15 5155701 1 TUBE, RIGID

16 5155703 4 CONNECTOR, HYD.

17 85801093 1 STRIP-GASKET

18 19053282 1 HOSE, FLEXIBLE 430 mm
19 85824114 2 PUMP, HYDRAULIC

20 13399076 2 RING

21 5 85806176 AR PLUG

Only for LB75.B-LB90.B-LB95.B-LB110.B
ROPS

CAB

Brake Fluid, Cap is P/N 85806176

Not lllustrated

—~ e~ —~ —~ —
BwWw N -

(9]
—_ = — =

LB75.B




343 02 | pt

05/03

LOADER CONTROL VALVE, THREE SECTION, CONTROL LEVER CABLE (CENTER PIVOT)

REF FN PART NUMBER QTY DESCRIPTION
1 85802816 1 LEVER, IDLER
2 85802494 4 BUSHING

3 85801561 1 PIN

4 11063971 1 CLIP

5 83911366 2 RING, SNAP

6 85802587 1 YOKE

7 83962218 1 LINK CONROD
8 15896221 1 NUT

9 83962205 2 PIN

10 85806155 1 CABLE

11 14496901 2 WASHER

12 83947277 2 CIRCLIP

Mechanical Version

LB75.B




851/ 1

01

p2

08/03

CLOTH SEAT CUSHIONS, ARMRESTS & RELATED PARTS






